620 SIX-DAYS WP 37KW 11LT <1996><EU><972667>

TANK, SEAT
26588
Pos Part Number Description Additional Text Quantity

0 58308042000 * SIDE COVER WHITE R/S '93 1.00
0* 5830804200002 SIDE COVER ORANGE R/S '96 1.00
0 58335029000 SPOILER WHITE R/S '93 1.00
0* 5833502900002 SPOILER ORANGE R/S '96 1.00
5* 58307005100 FUEL COCK MIKUNI CK-84 '96 1.00
6* 58307106100 GASKET FUEL COCK MIKUNI 1.00
7 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.00
8 56007008144 TANK CAP CPL. LARGE 1.00
9 56007009100 GASKET FOR TANK CAP 1.00




10 0125060003 WASHER DIN0125-A 6,4 2.00
11 58007044000 OVAL HEAD SCREW M6X15 1.00
12* 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 1.00
13* 58307013300 * FUEL TANK 11,3LT. '96 1.00
14 58307014000 SPECIAL NUT M8 1.00
15 56401040000 rubber bushing 2.00
16 58007016001 FUEL HOSE VITON 7X2MM 1 METER 0.00
17 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 2.00
18 0676550223 HH S.MET.SCREW DIN7676- 5,5X 2.00
19 0797050003 TOOTH LOCK WASH. DIN6797-J 5,3 2.00
20 0014060203 HH COLLAR SCREW M 6X20 WS=8 10.00
21 0014060103 HH COLLAR SCREW M 6X10 WS=8 4.00
22 50235033300 SNAP-NUT HOLDER M6 KP142 4.00
24 58307105200 FUEL COCK CPL. OFF-ON-RES 0.00
25 55007006200 O-RING 11X1,8 NBR 70 0.00
28 58335028000 SPOILER WHITE L/S '93 1.00
28* 5833502800002 * SPOILER ORANGE L/S '96 1.00
36 54635036000 BUSHING 2.00
40* 58307040800 SEAT WIDE EGS '96 1.00
40* 58307040900 SEAT BLACK/RED WIDE '96 1.00
40* 58307140400 SEAT LOW EGS '96 1.00
40* 58307140500 SEAT NARROW EXC,EGS '96 1.00
41* 58307040850 % SEAT COVER WIDE EGS '96 1.00
41* 58307040950 % SEAT COVER BLACK/RED 1.00
41* 58307140450 SEAT COVER LOW EGS '96 1.00
41* 58307140550 SEAT COVER NARROW '96 1.00
42 58307019000 WASHER 10,5 X 25 X 1,5 1.00
43 50233041000 Pair of washers M6 NORDLOCK 2.00
44 0015060123 HH COLLAR SCREW M 6X12 WS=8 2.00
48 54603048100 clip nut M6 4.00
50* 58308041050 HEAT PROTECTOR 1.00
52* 51005067100 INSOLATE WASHER 12X28X3 2.00
58 58012058000 TOOL BOX CPL. '92 1.00
59 58012058050 RUBBER FOR TOOL BOX '92 1.00
67 0021080003 WASHER DIN9021-A 8,4 1.00
68 0934080003 Hexagon nut DIN934 M8 1.00
81 58308041000 * SIDE COVER WHITE L/S '93 1.00
81* 5830804100002 SIDE COVER ORANGE L/S '96 1.00

*= New part




